
INSTRUCTION MANUAL

Missing parts, damages, and any other problems, please contact us via email.

raycheesport@gmail.com



Side Apron Delantal Lateral

1

x2

FOR FIG. 1PART NUMBER
NÚMERO DE PIEZA

FIG NUMBER
NÚMERO DE FIG

QUANTITY
CANTIDAD

NOMBRE DE PIEZA

PART
PIEZA

PART NAME

FOR FIG. 1, 3

End Apron Delantal Final

2

x2

Side Leg Panel Panel Lateral
de la Pata

3

x2

FOR FIG. 8

End Leg Panel
Panel de Extremo

de la Pata

4

x2

FOR FIG. 8

Playfield Campo del Juego

5

x1

FOR FIG. 2

Support Brace - A Abrazadera de
Soporte - A

6

x2

FOR FIG. 4

Left Leg Pata Izquierda

7

x2

FOR FIG. 6

Right Leg Pata Derecha

8

x2

FOR FIG. 6

Leg Base Bases de Pata

9

x4

FOR FIG. 6

Leg Leveler Nivelador
de Pierna

18

x4

FOR FIG. 9

26

x4

FOR FIG. 10 27

x2

FOR FIG. 10

3-Hole Rod Barra de 3
Agujeros 2-Hole Rod Barra de 2

Agujeros Rod Washer Arandela
de Barra

FOR FIG. 1028

x16

Foam Bumper Bómper de
Espuma

29

x16

FOR FIG. 10

Player A Jugador A

19

x13

FOR FIG. 10 20

x13

FOR FIG. 10 21

Player B Jugador B

22 23 24 25

x2

FOR FIG. 10

5-Hole Rod Barra de 5
Agujeros

17

x1

FOR FIG. 6

Glue Pegamento

English Español

IDENTIFICADOR DE PIEZASPARTS IDENTIFIER

1

Top Corner - A Rincón Superior
- A

13

x2

FOR FIG. 511

x2

FOR FIG. 6

Support Brace - B Abrazadera de
Soporte - B Left Leg Panel Panel de Pierna 

Izquierda

10

x2

FOR FIG. 4

Right Leg Panel Panel de Pierna 
Derecha

12

x2

FOR FIG. 6

15

x2

FOR FIG. 5

Apron Corner - A Delantales de
Rincón - A Top Corner - B Rincón Superior

- B

14

x2

FOR FIG. 5

Apron Corner - B Delantales de
Rincón - B

16

x2

FOR FIG. 5

x2

Slide Scorer Marcador
Deslizador

FOR FIG. 11

x4

FOR FIG. 4

“L” Bracket Corchete “L”

x2

FOR FIG. 12

Outside Ball Cup Taza de Pelota
Externa

x2

FOR FIG. 12

inside Ball Cup opa interior
de Pelota



FOR FIG. 4, 7

1/4"×1-1/8" Bolt Perno 1/4"×1-1/8"

A1

x24

A2

x24

FOR FIG. 4, 7

1/4" Washer Arandela 1/4"

A7

x8

FOR FIG. 8A6

x10

FOR FIG. 1, 3, 4

4x30mm Screw Tornillo 4x30mm

Allen Key Llave Allen

x1

A10

4x22mm Screw Tornillo 4x22mm

A5

x32

FOR FIG. 4, 5

4x12mm Screw Tornillo 4x12mm

A8

x16

FOR FIG. 5, 8

4x15mm Screw Tornillo 4x15mm

3x30mm Screw

4x18mm Bolt    Nut   NuezPerno 4x18mm

Tornillo 3x30mm

A4

x42

FOR FIG. 3, 9A3

x10

FOR FIG. 11, 12

3x15mm Screw Tornillo 3x15mm

A9

x16

FOR FIG. 6 FOR FIG. 10 FOR FIG. 10

3x30mm Screw Tornillo 3x30mm

Soccer Ball Bola de Fútbol

36

x2

HARDWAREHARDWARE

 ACCESORIOSACCESSORIES

Handle Manija Rod End Cap Gorra de
Barra Final

30

x8

FOR FIG. 11 31

x8

FOR FIG. 11

English Español

IDENTIFICADOR DE PIEZASPARTS IDENTIFIER

2

x26

A12A11

x26



Find a clean, level place to begin the assembly of your 
product.

Verify that you have all listed parts as shown on the 
part list pages. If any parts are missing, call our 
customer service.

1.

2.

Encuentre un lugar limpio y nivelado para comenzar 
el ensamblaje del producto.

Compruebe que tenga todas las piezas que se 
muestran en la lista de piezas. Si falta alguna pieza, 
llame a nuestro servicio al cliente.

1.

2.

Ball Return Cover Cubierta de
Retorno de Bola

P1

x2

FOR FIG. 1, 3

 Goal Cover Cubierta de Gol

P2

x2

FOR FIG. 10

Square Nut 
with Screws

Tuerca Cuadrada
con Tornillos

P3

x4

FOR FIG. 9

Plastic Rod
Bushing

Cojinete de Barra
Plástica

P4

x16

FOR FIG. 1

P5

x16

FOR FIG. 1

1/4" Nut Tuerca 1/4"

P6

x8

FOR FIG. 4

1/4" T-Nut T - Tuerca 1/4"

ANTES DE MONTARBEFORE ASSEMBLY

MONTAJEASSEMBLY

Note: Do not tighten the screws at this step.

/ Nota: Que no ajustes los tornillos en este paso.

English Español

PIEZAS PREINSTALADASPRE-INSTALLED PARTS 

3

A6

P4

1

1

P5

P5

P1

2

FIG. 1

1

x4
A6

x16

x2

P4
Pre-installed

x16
P5

Pre-installed

2

x1

x1

P1
Pre-installed



FIG. 2

5
x1

English Español

MONTAJEASSEMBLY

4

1

1

5

Note: Playfield graphic should face 
down when assembling.

/ Nota: El gráfico del campo de 
juego debe estar cara hacia abajo 
cuando está ensamblando.

FIG. 3

x18
A4

x4
A6

2

x1

x1

P1
Pre-installed

5

5

A4

A4

A6

1

1

2



English Español

MONTAJEASSEMBLY

5

FIG. 4

6
x2

x2
10

x8
A1

x4
22

x16A5

A6
x2

x8
A2

A10
x1

Note: Tighten Screws at this step.

/ Nota: Apriete los Tornillos en este paso.

6

10

10

A1
10

A2

10

10

A6

A6

A5

22

6

P6

P6
x8

Pre-installed



English Español

MONTAJEASSEMBLY

6

14
A5

16

16

14

FIG. 5

13
x2

x8
A8

14
x2

x16
A5

15
x2

16
x2

13

A8
15

15

13



7

&

&

8

11

&

12

Note: Please fold the legs into a V 
configuration with the nuts on the 
inside of the V.

/ Nota: Pleque las piernas a la 
configuración  V con las Tuercas 
en el lado interno de la V.

English Español

MONTAJEASSEMBLY

7

Note: Apply the glue (17) into the 
grooves of the legs (7 & 8 & 11 & 12).

/ Nota: Aplicar el pegamento (17) a las 
muescas de la Piernas (7 & 8 & 11 & 12).

FIG. 6

7
x2

x2
8

x16
A9

x4
9

x1
17

x2
12

x2
11

7 8&

17

9

A9

7 & 8

11

17

12& 11 & 12



Note: Do NOT tighten Bolts (A1) until FIG. 8.

/ Nota: NO apriete los Pernos (A1) hasta la FIG. 8.

English Español

MONTAJEASSEMBLY

8

FIG. 7

x16
A1

x16
A2

A10
x1

FIG. 8

x2
3

x2
4

x8
A8

x8
A7

A7
3

3

4

4

A8

A1
A2

8

8

7

7

Note: Tighten bolts at this step.

/ Nota: Apriete los pernos en este paso.



Two strong adults are recommended to turn over the 
table as shown.
1. Lift the table off the ground.
2. Turn the table over.
3. Place it on all four feet at the same time on the ground.

Se recomienda la participación de dos adultos para 
invertir la mesa como se muestra.
1. Levante la tabla del suelo.
2. Voltee la mesa.
3. Coloque las cuatro patas en el suelo al mismo tiempo.

CAUTION PRECAUCIÓN

DO NOT LEAN THE
TABLE ON ITS LEGS

/ NO INCLINAR LA MESA
SOBRE LAS PATAS

HOLD BY THE TABLETOP

/ SOSTENER DE LA
SUPERFICIE DE LA
MESA

CABINET

/ GABINETE

DO NOT HOLD THE TABLE
BY THE LEGS

/ NO SOSTENER LA
MESA POR LAS PATAS

Note: Go back and make sure that all connections are tight.

/ Nota: Vuelva y asegúrese que todas las conexiones están apretadas.

English Español

MONTAJEASSEMBLY

9

A4
11

12

12

11

FIG. 9

x4
18

x24
A4

x4
P3

18

P3

Pre-installed



Note: Hole at the end of Rod designates 
handle location. See Arrow Location Below.

/ Nota: Agujero en el final de Barra se designa 
la posición de manija. Vea la Siguiente 
Posición de Flecha.

English Español

MONTAJEASSEMBLY

10

FIG. 10

x4

x2
25

x2

26

x16

27

x16

28

29

x13
19

x13
20

x2
P2

Pre-installed

x26
A11

x26
A12

Note: Players of the same team color should have 
Handles on the same side, and each team’s player 
should be facing their opponent.

/ Nota: Los jugadores del mismo color de equipo 
debería tener Manijas sobre el mismo lado, y los 
jugadores de cada equipo debería afrontar a su 
opositor.

28

26

29

27 26 25 25 26 27 26

P2

26

2019  &

29

29

28

28

A12

A11

= Player B/Jugador B

= Player A/ Jugador A



FIG. 11

30

x8

x8

31

21

x8

x2

A3

English Español

MONTAJEASSEMBLY

11

FIG. 12

23

x2

x2

24

x2
A3

A3

21

21

30

31
The Hole
/ EI agujero

23

24

A3

Inside 
/ Interior 

Outside 
/ Exterior 


